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(1) EAXBE (Test Recipe)
KAIL (RSS 18) (NR) 100 (EEH)
HAFA—HR>TSvsH (Carbon Black) 50
F+I2Fo%27TOtwRA AL (Process 0il) 5
ATT) UK (Stearic Acid) 1
WinE 35 (Zn0) 5
OB’ (Sulfur) 2.5
AR A F (Accelerator) AlEE (IEBKE:1.0)
(2) HERFER (Test Results)
No.
i 1 2 3
Iy H9AM—75E 1.25 - -
" (GRHILIEm™*) - 1.25 -
Ho+5—M (MBT) - 1.0
L—=—X2—FiER (Mooney Scorch Test) MLi1, 125°C
Vm 25.0 24. 5 25.0
ts (min) 6.8 6.8 7.0
t 35 (min) 8.7 8.9 8.8
t A30 (min) 1.9 2.1 1.8
FaS5RAFA—42—5ER (Curelastometer Test) : 6 ==+3° , 2mm, 140°C
t 10 (min) 2.4 2.5 2.4
t 90 (min) 10.6 10.5 10.5
t 90— t 10 (min) 8.2 8.0 8.1
LY B (N-m) 3.1 3.1 3.1
5|3EiRER (Tensile Test) : 140°C X 10min. 7 L X ks
TB (MPa) 19.9 19.1 19.4
EB (%) 550 530 530
M 200 (MPa) 4.9 4.7 4.9
M 300 (MPa) 9.0 8.8 9.0
Hs (JIS, A) 58 58 58
* sRF|LIEDEH
e [E : 40~45°C
HEXEE - 70%
P AL - v —UIZAN THBAKEEIZ TETREL
BT B - 28days.
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